L STARMAX

Installation instructions

2024-07-19

P1111

Standard: PN-EN 1176-1:2017-12
Size: 5.04 x4.40m
Size of the safety zone: 8.04 x 7.40 m
Area of the safety zone: 48.50 m?
Height: 2.99 m
Fall height: 0.95 m
Age: 3+




Foundations

y

wo OF wd 02
\\..
o
A
&
O =
s
RnD
o3
K9]
N
wo OF S
N

-

i

Side view

0¢

-l.l.l.+
o
00
o o
» O [+]
[+ o
-3 -]
.r.qL
vv LJ v
&0/0)
O K=
=D &g
=D -
(@Zsamv D) .W.?.
& 'y
52 % i
" 00000 o DODOO
<o28,
e TR




Module list

Module Name Visualization Quanti
ty
M1101 Square platform - without fixings 1
M1102 Square platform - 1 mounting 2
M1103 Square platform - 2 mountings 2
M1109 Balcony platform - 1 mounting 2
M1114 Balcony platform - 2 mountings 1
M1202 Slide 90 complete //?‘ ] 1
i /
@ ~
i
M1302 Openwork protection _— 1
Taall
Talnl
M1305 Spin protection 1
M1310 Window protection 1
M1317 Labyrinth security 1




M1327 Tic-Tac-Toe protection
M1338 Cover - Rod
/E)
Z}::::V’
M1340 Openwork balcony protection
M1343 Orifice - Handle _ fi
H\\ &G
1 ]
4] :
M1363 balcony t
g
)
M1369 300 openwork filling L
E:\\\\‘ 3 .“ ~
)
M1401 Gangway with HDPE 1400 sides :
M1402 Sloping gangway with HDPE 1400 sides
M1421 Transition from HDPE and 2100 ropes
M1427 Tunel 700
M1506 Rope entrance 90




M1513 Climbing wall 60

M1601 Wave roof with holes

P1111-01-21 Poles for the P1111 set




List of fasteners

Module Name Visualization Quanti
ty
1ISO7380-2-M8x16-A2 | M8x16 screw with A2 washer head § 240
DIN 986 - M8 M8 A2 cap nut ' 23
1ISO7089-M8-A2 Round flat washer M8 A2 ° 116
1ISO7380-2-M8x30-A2 | M8x30 screw with A2 washer head § 49
B-P0000-07 Panel mounting angle \ 54
)
1ISO7380-2-M8x25-A2 | M8x25 screw with A2 washer head § 63
DIN986-M8-A2 M8 A2 cap nut I 90
B-P0000-18 Sheet securing the passage ropes N 12
Lo
DIN986-M10-A2 M10 A2 cap nut I 6
1ISO7089-M10-A2 M10 A2 washer ° 6




DIN986-M6-A2

M6 A2 cap nut

24

ISO10642-M6X20-A2 | M6x20 screw with countersunk head A2 ~ 27
1ISO7089-M6-A2 M6 A2 washer 24
1ISO7380-2-M8x35-A2 | M8x35 screw with A2 washer head 10
DIN934-M6 M6 hexagonal nut = 3
M)
1ISO7093-M6 M6 widened washer o 3
DIN986-M8 M8 cap nut I 3




list of parts

Component Name Visualization Quantit
y
M1101-01 Square platform - without fixings 1
M1102-01 Square platform - 1 mounting 2
M1103-01 Square platform - 2 mountings 2
M1109 Balcony landing 2

M1114 Balcony landing 1

M1202-01 Slide 90 1
B-M1001-01 Column anchor plate 80x80 / 26
H-M1302-01 Openwork protection - Panel - 1
M1305-01 Spin twisted protection 1




M1310-01

Window - Panel protection

M1317-01 Labyrinth Security - Panel

M1327-01 Tic-Tac-Toe protection - twisted

M1338-01 Rod

B-M1340-01 Balcony sheet metal

H-M1340-01 Balcony shelf 7
H-M1343-01 Orifice - Handle

M1363 Balcony - twisted R .
M1369-01 300 openwork filling ?
M1401-01 HDPE 1400 side twisted

M1401-02 HDPE 1400 platform, twisted




P0400-40x40

Square plug 40x40

16

M1402-02 HDPE 1400 diagonal side twisted 1
M1402-03 HDPE 1400 diagonal side twisted 1
M4102-04 1400 twisted inclined platform PN 1
S
A
\/’
A-M1421-01 Transition with HDPE handrail /a 2
H-M1421-01 Transition with HDPE platform o 1
P
M1421-01 Transition with HDPE rigging 1
H-M1428-01 Tunnel distance list - left 2
H-M1428-02 Tunnel spacer strip - right - 2
7~
H-M1428-03 Fixed Tunnel Panel E\ 2
H-M1428-04 Sliding Tunnel Panel 2

10



P0803 Pipe 700 1
M1506-01 Rope entrance 90 1
M1513-01 Climbing wall 60 twisted 1
M1601-01 Wave roof with holes - twisted ' 2
ﬂ/‘ >
J
P1111-01-21 Poles for the P1111 set 21

11



Assembly order

Step 1 - holes should be dug for the poles
(dimensions and depth on page 2)

5

(>

Step 2 - Screw the columns of the set

with the platform and place it in the previously dug holes.

12



Step 3 - Pre-assemble all components of the set.
AR

S ”“ﬁ“fr%

N

7

Q/\¢

f

S b b
PASS S

TS

|
A\

Step 4 - Fill the trenches with concrete according
to the specifications on page 2

13



Step 5 - After waiting for the concrete to dry,
tighten all the components of the set and backfill the excavations.
Prepare the appropriate surface in accordance with the design.

{

%%

)
A

14



1.5

- 0.4 -

0.7

1.4

1.6

1.6

1.1

0.7

05

>
B

—-0.6

0.2

=06

1.6

15



Na czerwono zaznaczono miejsca otworéw mocujgcych w podescie /
In red is the placement of platform's mounting slots

oy

qf
P1111-01
P1111-03 P1111-02 f—
O P1111-04
P1111-08 <F . PRI, £
o ~ P1111-05
P1111-07 (B \ P1111-06 . . -
Sl p1111-10 /I~ P1111-09
P1111-14 | =" P1111-12 || . .~
P1111-15 [ - | P1111-13 . .
bbbl I :
P1111-16 [ ]| [l P1111-11
P1111-17
= T
P1111-21 v
x P1111-18
P1111-20

| P1111-19

R /
/
Y

/

/

ROg%uJ\ mocujgce /
Mounting slots

16



61

"ON

EVETIN| 0C

90STI| 6T

TOPTIN| 8T

GOETIW| /T

COCTIN| 9T
T0-COPTIN| ST

E9ETIN| T

LIVTIN| €T

LCETW| CT

LTETW| TT

8EETIN| OT

COETW| 6

ETISTW| 8

69E€TIN| £

TZrInW| 9

COTTI| §

60TTN| +

OPETI| €

TO9TI| ¢

TOTTIN| T

ar / -1ey IN

€
[4
!

Ainuentd)

/ 95011

i

Tﬁ

[
o®%%s

[

Y\
oIk
a0,
®

/

-ON
.d—l

PITTIW| €C

EOTTIW| CC

OTETW| TC

ar / -1ey AN

Auend

/ 2SO|1

i

17



M1i101 / M1102 / M1103 / M1104 / M1115

M1101 / M1102 / M1103 / M1104 / M1115

1SO7089-M8-A2

P0401-01

DIN985-M8-A2
1SO7380-M10x20-A2 \ !
%E P0401-02
@J £ ol

Cover unused holes.
Zakryé niewykorzystane otwory.

Lp./ No. Nr kat. / Cat No
1 P0401-01
2 P0401-02
3 1S07380-2-M8x16-A2
IS07380-2-M8x16-A2 4 1SO7089-M8-A2
5 DIN985-M8-A2

Lp./ No. Nr kat. / Cat No Tlos¢ / Quantity
1 M1101 / M1102 / 1
M1103 / M1104
2 1S0O7380-2-MBx16-A2 12

18



M1109

M1109

I1SO7089-

M8-A2 P0401-01

1SO7380-2-M8x16-A2

1SO7380-2-M8x16-A2

Lp. / No. Nr kat. / Cat No Q}I&c;ﬁiiy
1 M1109 1
2 1S07380-2-M8x16-A2 9

1SO7089-M8-A2

DIN985-M8-A2

|
“0

Cover unused holes

P0401-02
—

Zakry¢ niewykorzystane otwory.

Lp. / No. Nr kat. / Cat No QILIJC;Sn{;:iiy
1 P0401-01 1
2 P0401-02 1
3 1SO7380-2-M8x16-A2 1
4 1SO7089-M8-A2 2
5 DIN985-M8-A2 1

19



M1114

M1114

1SO7089-M8-A2 P0401-01

1SO7380-2-M8x16-A2 I1SO7089-M8-A2

DIN985-M8-A2

P0401-02
—

édb

1SO7380-2-M8x16-A2

Cover unused holes
Zakry¢ niewykorzystane otwory.

— Ilosé /
Lp. / No.|  Nrkat. / Cat No (;)I'_I‘c;ﬁi{y Lp- /No.|  Nrikat. / Cat No Quantity
1 |P0401-01 1
1 [Mii14 1 2 |P0401-02 1
2 |1S07380-2-M8x16-A2 | 9 - tSomseaeaea T 1
4 |1S07089-M8-A2 2
5 |DIN985-M8-A2 1

20



M1201/M1202/M1203/M1204

1SO7380-2-M8x30-A2

x4

M1201-01/M1202-01/1203-01/1204-01

1SO7380-2-M8x16-A2

x3
I1SO7380-2-M8x16-A2
Ilosé /
Nr kat. / ID .
No. Quantity’
1 |M1201-01/M1202-01/1203-01/1204-01 1
2 |B-M1001-01 2
3 |DIN 986 - M8 7
4 |ISO7089-M8-A2 7
5 |ISO7380-2-M8x16-A2 5
6 |ISO7380-2-M8x30-A2 4

21



M1301 / M1302

{ \\\\'I
G

A /S

¢ DIN 986 - M8

=

;

ISO7089-M8-A2

\

—\ 1507380-2-M8x16-A2

Lp./ No.

Nr kat. / Cat No

TloS¢ / Quantity

‘M1301 / M1302

B-P0000-07

1

ISO7380-2-M8x25-A2

[SO7089-M8-A2

DIN 986 - M8

AU DA WIN =

ISO7380-2-M8x16-A2

B NS

22



B-P0000-07

M1305

1S07380-2-M8x16-A2

DIN 986 - M8

1SO7089-M8-A2

1S07380-2-M8x25-A2

Lp./ No.

Nr kat. / Cat No

Ilo$¢ / Quantity

M1305-01

1

B-P0000-07

1507089-M8-A2

1507380-2-M8x25-A2

1S07380-2-M8x16-A2

Oy B (WM

DIN 986 - M8

e IE

M1305-01

23



M1310

ISO7089-M8-A2

Y

DIN986-M8-A2 |

~ |\ 1S07380-M8x16-A2

\ 1S07089-M8-A2

Lp./ No. Nr kat. / Cat No  |Ilos¢ / Quantity
1 M1310 1
2 B-P0000-07 4
3 1507089-M8-A2 12
4 1SO7380-M8x25-A2 4
5 DIN986-M8-A2 4
6 1SO7380-M8x16-A2 4

/
/

ISO7089-M8-A2
1SO7380-M8x25-A2

24



M1317

/
/

| 1S07380-2-M8x20-A2

“

DIN 986 - M8

/ 1S07089-M8-A2
ff /

ISO7380-2-MBx25-A2

p" /
/ /

T
=
S

LN

p

o

A

i /
? | 9\ I

Lp./No.|  Nrkat. / Cat No é&‘;i‘:téy
1 |B-P0000-07 4
2 1S07380-2-M8x20-A2 | 4
3 M1317 1
4  |1S07380-2-M8x25-A2 | 4
5 1SO7089-M8-A2 4
6 DIN 986 - M8 4

|
| M1317

25



M1327
1507089-M8-A2
DING86-M8 |

—/\/;Q\ 1S07380-2-M8x25-A2
e f
|‘ 1\ = f
’/_/;’—’% ’ ,//i \ ﬁ/ ff \
— .‘;

{ [
.’/ &

N | R
f
/

@:\ /

1 1S07380-2-M8x16-A2

Lp./ No. Nr kat. / Cat No Ilos¢ / Quantity

1 M1302 1
B-P0000-07
IS0O7380-2-M8x25-A2
ISO7089-M8-A2
1SO7380-2-M8x16-A2
DIN 986 - M8

G|k WwWN
AN LN T N .Y




M1338

. ISO7380-2-M8x16-A2

| AMI33801

Lp./ No. Nr kat. / Cat No Ilo$¢ / Quantity

1 |A-M1338-01 1

2 |ISO7380-2-M8x16-A2 4




L
|
|

ISO7089-M8-A2

DIN986-M8-A2

M1340

o © /

g

B-M1340-01

IS07380-2-M8x25-A2

1SO7089-M8-A2

1S07380-2-M8x25-A2 ;’/ ﬁ N

DIN986-M8-A2

— Ve

g ]
S . 1S07380-2-M8x30-A2
Tlog¢ / Quantity VX 1S07089-M8-A2

DIN986-M8-A2

Lp./ No Nr kat. / Cat No
1 B-M1340-01 1
2 H-M1340-01 1
3 1SO7089-M8-A2 10
4  DIN986-M8-A2 10
5 1SO7380-2-M8x30-A2 3
6  B-P0000-07 2
7 1507380-2-M8x25-A2 5
8 ISO7380-2-M8x16-A2 8

28



M1343 / M1374

ISO7089-MB-A2

ISO7380-2-M8x25-A2

DIN 986 - M8

H-M1343-01/H-M1374-01

———1

4 L
B-P0000-07
& H
I1SO7380-2-M8x16-A2
H-M1343-01/H-M1374-01 €
/ -
~ H-M1343-01 H-M1374-01
Lp./ No Nr kat. / Cat No llosc /
) ) ) Quantity N T 'l
1 |H-M1343-01/H-M1374-01 2 ﬂ
2 |B-P0000-07 6 U
5 |I1S07380-2-MB8x25-A2 6 ;% . 2l
7 |1S07380-2-M8x16-A2 6 H s H
8 |ISO7089-M8-A2 6
9 |DIN 986 - M8 6 It .




M1363

Lp./ No

Nr kat. / Cat No

Ilos¢ / Quantity

M1363

1

ISO7380-2-M8x16-A2

8

30



M1369 / M1371

1SO7089-M8-A2

DIN 986 - M8

1SO7380-2-M8x16-A2

M1369 / M1371

Lp. / No. Nr kat. / Cat No QILIJC;Er;ch]t'y
1 ISO7380-2-M8x16-A2 3
2 ISO7089-M8-A2 12
3 DIN 986 - M8 12
4 M1369 1
5 H-M1369-02 1
6 1SO7380-2-M8x25-A2 9

M1369

\

M1371

31



M1401

ISO7380-2-M8x30-A2

M1401-01

Montaz przejécia z podestem
/ Instalation of a bridge to another
— platform

M1401-01

DIN 986 - M8

M1401-02

1SO7380-2-M8x16-A2

Lp. cr
IloSc /
/ Nr kat. / ID i
No. Quantity
1 |M1401-01 2
2 (M1401-02 1
3 [ISO7380-2-M8x16-A2 6
4 |1SO7089-M8-A2 6
5 |DIN 986 - M8 6 I1S0O7089-M8-A2
6 |I1S07380-2-M8x30-A2 12
7 |P0400-40x40 - Zaslepka 8
kwadratowa 40x40




M1402-03

M1402-02

DIN 986 - M8

1SO7089-M8-A2

Lp. / No. Nr kat. / Cat No QItljc;?'niiiy
1 1SO7380-2-M8x30-A2 16
2 1SO7089-M8-A2 6
3 DIN 986 - M8 6
4 1SO7380-2-M8x16-A2 6
5 M1402-02 1
6 M1402-03 1
7 M1402-04 1
8 P0400-40x40 8

M1402

’-..:.-n
; B
A

1SO7380-2-M8x30-A2

P0400-40x40

1S07380-2-M8x16-A2

4

A\

33



M1421

1SO7380-2-M8x16-A2

DIN 986 - M10

A-M1421-01

M1421-01

1S010642-M6x20-A2

Lp./ No. Nr kat. / Cat No Ilo$¢ / Quantity
1 A-M1421-01 2
2 H-M1421-01 1
3 B-PO000-18 12
4 DIN 9886 - M10 4
5 ISO7089-M10-A2 4
6 M1421-01 1
7 DIN 986 - M6 24
8 1S010642-M6x20-A2 24
9 I1S07089-M6-A2 24
10 I1SO7380-2-M8x16-A2 8
11 I1S07380-2-M8x35-A2 10
12 I1SO7089-M8-A2 10
13 DIN 986 - M8 10

DIN 986 - M6

B-P0000-18

ISO7089-M6-A2

34



H-M1428-04

H-M1428-04

M1427

1SO7380-2-M8x16-A2

B-P0O000-07

1SO7380-2-M8x25-A2

H-M1428-04

H-M1428-03
H-M1428-03 —
—
==
1S07089-M8-A2 Zf
PS03 /
DIN 986 - M8
Lp. / No. Nr kat. / Cat No ('\)]Jlgs:tiiy
1 |H-M1427-01 2
2 |H-M1427-02 2
3 |H-M1428-03 2
4  |H-M1428-04 2 H-M1427-01
5  [B-P0000-07 16 ]
6 |P0803 1
7 |1507380-2-M8x25-A2 | 16
8 [1507089-M8-A2 16
9 |DIN 986 - M8 16
10 |1S07380-2-M8x16-A2 16 H-M1428-03

H-M1427-02

Vo

o

35



M1505/M1506/M1507/M1508

ISO7089-M10-A2

L /!

/” /. DIN 986 - M10
- \

rf’ ’fl
/ , J\/ o
[ el \
= |
\ __f!i Y /
\ fé‘\w’r /

M1505-01

ISO10642-M6x20-A2

-
=
~

Lp./ No. Nr kat. / Cat No Ilo$¢ / Quantity

1 M1505-01 1

DIN 986 - M10

ISO7089-M10-A2

DIN934-M6

[S010642-M6x20-A2

ISO7093-M6

N OoOuv| b Wi
W www NN

B-M1001-01




DIN 986 - M8

1SO7089-M8-A2

M1513

M1513-01
Lp. / No. Nr kat. / Cat No QILc;s;ﬁ:iiy
1 M1513-01 1
2 DIN 986 - M8 3
3 1S07089-M8-A2 3
4 1507380-2-M8x16-A2 3

37



M1601-01

M1601

Lp./ No.| Nrkat./Cat No [IloS¢ / Quantity
1 M1601-01 1
2 1SO7380-2-M8x30-A2 4

1SO7380-2-M8x30-A2

38



B-M1001-01

PL1** [*

Lp./ No Nr kat. / Cat No Ilos¢ / Q
1 P11**/* 1
2 B-M1001-01 1
3 1SO7380-2-M8x16-A2 1

K

PLL¥¥/*

B-M1001-01

39



